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Tablel Chemical composition of steels (wtx).
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Fig.1 Effect of normalizing and tempering
temperature on mechanical
properties.

Table2 Mechanical test results.
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Fig.2 Creep rupture diagram of SA 213 T91 and SA 335 A91.




